
Placid Lakes Utilities, Inc.

Docket No. 130025-WU

Application to Increase Rates and Charges

For a "Class B" Utility

in

Highlands County, Florida

VOLUME III

Containing

Engineering Information

For the Test Year Ended

December 31, 2018



Placid Lakes Utilities, Inc.

Engineering Information

Contents

Chemicals Used in Water Treatment Schedule I Page 3

Schedule II Pages 4 – 32

Sanitary Survey by Florida Department of Environmental Protection Schedule III Pages 33 – 41

Monthly Operating Reports 2018 Schedule IV Pages 42 – 80

Monthly Operating Reports 2017 Schedule V Pages 81 – 118

Permits - Health Department & DEP Schedule VI Pages 119 – 164

Customer Complaints – Contacted PSC Schedule VII, Part A Pages 165 – 210
[...]
>ws or PWS Owner's Phone#: _,8._.6.....,3..~..-=.=~4~6,__5.t=.0"'--'3""4._.5L-____________ Fax#: 8 6 3-4 6 5-1 31 3 
~ollector: NATlUIN BREWER Collector's Phone #: 8 6 3-4 4 1 -1 ----------·---------------

PLACID LAKES Ul'IUTIES 
41 0 Washington BJvd NW 

Lake Placid, FL 33852 

Date and time PWS notified lab of positive results:--------­

Date and time DEPIOOH notified by lab of positive results:------­

Date ot Report Issued: ---rJ;:, 
~~gnarure~h ~ 

0 Satisfactory 
0 Incomplete Collection Information 
D Repeat Samples Required 
0 Replacement Samples Required 

Date Reviewed by DEP/DOH: 

DEP/DOH Reviewing Official: __ _ 

' DEP Sample Type Codes: 0 = Distribution (Routine Compliance); C = Repeat or Check; R = Raw; N = Entry to Distribution; P = Plant Tap; S= Special (clearance,etc.) 
Results: A = colfforms are absent; P = colfforms are present: C = confluent growth: TNTC =too numerous to count 



:'
 .. ,
. 

"
 

,. 

� z
 

0
 

w
 

ti)
 

::>
 

:c
 

0
 

� w
 

c
 

.E'
 

c
 

a
 

E
 

E
 

0
 

u
 

i:
 

0
 

z
 

,._
 

(I)
 

.µ
 

Q)
 

E
 

0
 

E
 

,._
 

Q)
 

F
 

0
 

"'
 

0
 

� 

;,;
 

ID 
-o

 

!i
 

O
 

<J)
 

<J)
 

;:
 ;:: 

Q.
 

Q.
 

0
 

H
 

tJ
 

"'
 

..,.
 

<C
 

�
 

<l'
 

...::1
 

r-.,
 

I 
�

 
-

 
('
1 

I 
"'

 
W

 
l[)

 
OJ 

�
 

'.O
 

'lt
 

<C
 

"'
 

w
 

...:l
 

I 
5 

.
.

 
f'

l 
..c

 
€

\0
 

a..
 

o
 co

 
-�
 

cit 
� 

if 
8 

o
 

'2:
 

H
 

U)
 

µJ
 

H
 

E-<
 

H
 

...,
 

H
 

E-<
 

CJ
 

M
 

c
,1 

N
 

0
 

co
 

N
 

'"' g U)
 

;:: a.
 

8 0
 

e w
 

:5 

DRlNKING WATER 
BACTERIOLOGICAL ANALYSIS 

610 N. Parrott Avenue Unit B 
Okeechobee, Florida 34972-2646 

(863} 763-3336 Fax: (863} 763-1544 
Laboratory Certification #E86618 

CJ Coliphage 

Relinquished Date & Time:.>- ~ '1- ' ;>" 5J" .5J :;- l 
Lab Received Date &Tfme:S :~ y, !'? ,;,,2 ·a s-
Analysis Date & Time: S .;) 1-t?f iS, f v· IS-: 3/ 
Reported Date & Time: S -~~ S- I >i IS: 3 f _ 



::i
 

z
 

0
 

w
 

Cl)
 

:)
 

:i::
 

0
 

�
 

w
 

Q
 

Cl
 

H
 

u
 

j
 

a..
 

� 
9

�
 

I
 

.
.

 C"l
 

�
 

U<X>
 

•
 

Cl)
 

µ1
 

H
 

E-<
 

H
 

..:i
 

H
 

E-<
 

::,
 

"'
 

N
 

N
 

0
 

0)
 

N
 

\!)
 

t 8
 

D
 



(/)
 

v,
 

UJ
 

g;
 i='

 
c

 
a:

 
<>:

O
 

'-'
 a.

 
z

 UJ
 

-
 a:

 
::!

 w
 

�
 ;:

 
"

 UJ
 

c
u

 
z

 UJ
 

<>:
 0:

 
w

O
 

:;
 ...

 

<>:
 z

 
z

O
 

...
 v,

 
0:

 0:
 

w
 UJ

 
v,

 a.
 

z
 u,

 
,::,

0
 

-
�

 
(.)

 
.
 

a:
 

·' 

� i
 

U)
 

j .i;'
 

c
 

� E E
 

� c
 

0
 

z
 

....
 

""
""

 
�

,
 

""
 ""

 

0
 

"'
 

0
 

�
 

I
 

LI)
 

....
 

""
 

0
 

I
 

a:i
 

LI)
 

'"'
 

2:
 

....
 

0
1

 

E-<
 ""

 
t.!)

 '"'
 

2:
 

co
 

H
 

::i::
 

Ul
 

[
 �

 

�
 

E
 

�
 

z
 

H
 

..:I
 

H
 

E-<
 

o
 

Cl
 

H
 

C)
 

j
 

"'
 

c
 

0
 

(.)
 �

 
o

 
E

 

jj 
I 

0
 

0
 

·� � 



�
 

z
 

0
 

w
 

(/)
 

::> J:
 

� w
 

c
 

I-- 
c

 
0

 

I l
 

3
 

p
 

J
 

A
 

-
�

 
(.)

 
.
 

a:
 

E
 

!
 

j .f< c
 � E
 

? c
 

0
 

z
 

'E
 

Q) 
• 

£
 

·� 
0

 

�
D

 
D

 

0
 

"'
 

0
 

....
 

I
 

....
 

...
 

...
 

I
 

M
 

"'
 

co
 

;,;
 

•
 

c
 

0
 

.<=
 

a.
 

u
 

z
 

H
 

M
 

N
 

N
 

0
 

co
 

N
 

"'
 

g
 

!
 

.!!
 

:;;
 

� 0.
 

Cl)
 

'"1
 

H
 

E-1
 

E-1
 

..:l
 

H
 

E-1
 

p
 

Cl)
 

'"1
 

j 

DRINKING WATER 
IOLOGICAL ANALYSIS 

610 N. Parrott Avenue Unit B 
Okeechobee, Florida 34972-2646 

(863) 763-3336 Fax; (863) 763-1544 
Laboratory Certification #E86618 

Report Number: /'!63 -77JJift Sub-Contract Lab 10: 

Analysis Requested: (check all that apply) 

D Total Coliform/E. coli [X Total Coliform/Fecal 0 Enterococci 0 Coliphage 

0 HPC 0 Other: ---------------------

? J__a o-- //' tl r 
Relinquished Date & Time: -'::?:;;---=·~t--"IL..::,",---..!__:~--=..:')=----
Lab,Received Date &Time: 3 -&...Cf-1 't ~~-0~ 
Analysis Date & Time: 3-rGJq-1]5 Is-~;{-;-/ l &-tVk~ 
Reported Date & Time: S · SO -11( 1 E: if b ~ 

-~ . 

Sample Acceptance Criteria: 

Sample Preservation ~n Ice D Not On Ice 0 ~"0 °C 

Disinfectant Check ~at Detected 0 mg/L 

This sample does not meet the following NELAC requirements: 

(triggered or assessment) additional 0 Well Survey 

~Other fi...J rl v a..\ ~o..; ,- fr:.;J c.~ 

Unless otherwise noted, all te~ts are performed in accordance with 
NELAC standards, and the results relate only to the samples. 

Date and time PWS notified lab of positive results:-----------­

Date and time DEP/DOH notified by lab of pos~ive results;----------

(INSERT NAME AND MAILING ADDRESS 
OF PERSON TO RECEIVE REPORT) 0 Satisfactory 

PLACID LAKES UT~LITIES 
4.1,0 Washington Blvd NW 

Lake Placid, FL 33852 

0 Incomplete Collection Information 
D Repeat Samples Required 
D Replacement Samples Required 

Date Reviewed by DEP/DOH: 

DEP/DOH Reviewing Official: __ 

1 DEP Sample Type Codes: D = Distribution (Routine Compliance); C = Repeat or Check; R = Raw; N = Entry to Distribution; P = Plant Tap; So= Special (clearance,etc.) 
Results: A = coliforms are absent; P = coliforms are present; C = confluent growth: TNTC = too numerous to count 



! 

,. 
f) 

�:. 
/
 

•
'
'
'
 

�
 -� 

Cl
 

H
 

CJ
 

:]
 

a,
 

! I .!!
 

:a
 

:,
 

0.
 

- 

CJ
 

z
 

H
 

Ul
 

w
 

H
 

8
 

H
 

,.:i
 

H
 

8
 

0
 

....,
 

N
 

N
 

0
 

co
 

N
 

\0
 

DRINKING WATER 
BACTERIOLOGICAL ANALYSIS 

610 N. Parrott Avenue i.Jnit B 
Ok~chooee, Florida 34972-2646 

(86"3) 763~3336 Fax: {863) 763-1544 
Laboratory Certification #E86618 . 

Report Number:jKJ J. ·'fit:/~;;l.s:J;) kub-Contract Lab ID: -------­

AnalysiS Requested: (check all that apply) 

0'1-otal Coliform/ .E. coli C Total Coliform/Fecal 0 Enterococci 0 Coliphage 

0 HPC 0 Other: --------------------

Sample Acceptance C~ria: 

Sample Preservation Zan Ice 0 Not On Ice D 5, 5 °C 

Disinfectant Check 2Not Detected c ___ mgiL 

This sample does not meet the following NElAC requlremeniS: 

' DEP Sample Type Codes: 0 "'DistributiOn (Routine Comp!tance); C = Repeat Ol' Check; R = Raw; N = Entry to Dlsttibution; P = Plant Tap; S: Special 
Results: A = coliforms are absent P " colifcrms are· present: C = confluent groWth: TNTC • ioo numerous to count 



Florida Department of 
Environmental Protection 

Octoher I, 20)5 

Ms. Pam Brewer 
Lake Placid llolding Company 
Lake Placid Utilities, Inc. 
410 Washington Blvd. NW 
Lake Placid, FL 33852 

South District 
'Post Office Box 2549 

Fort Myers, Florida 33902.2549 
~i.~?!!.. h D_[~~-~L<:.I@rl£lL:~:t?!!f~fLl~"-

Email: Qambrcwcr @~XUPJ~ffil!!.{!.iJ&9.~}1 

Rc: Lake Placid Utilities, Inc.-WTP 
PWS J.D. Number: 6280223 
Sanitary Survey Inspection Report 
Highlands County - PW 

Dear Ms. Brewer: 

~CHf:f>Vt.-E IU- y P~.s 
. Rick Scott 

· Governor 

Carlos Lopez-Camera 
Lt. Governor 

Jonathan P. Steverson 
Secretary 

Department personnel conducted a Sanitary Survey Inspection of the above-referenced facility 
on September 4, 2015. Based on the information provided during and following the inspection, 
the facility was detcrmint!d to bt: in compliance with the Department's rules and regulations. A 
copy of the ins12ection report is attached frr your records. 

The Departmenl appreciates your efforts to maintain this facility in compliance with state and 
federal rules. Should you have any questions or comments, please contact Juan Robles .:tt 
(239) 144-5660 or whenever possible> electronically via e-mail at l~!~n.R.Q~~Y~E.P~1-~e.JJI:!~ 

Sincer.cly, 

~1(~~ __ ,, _______ _ 
Deanna Newburg 
Environmental Manager 
South District Office 
Florida Department of Environmental Prolection 

Enclosures: lnspection Rc12ort 

\ 



Sanitary Survey Form Page 1 
BASIC SURVEY INFORMATION 

• Water System Name: Placid Lake Utilities 
Date(s) Surveyed: September 4, 2015 
Survey lnspector(s): Juan Robles 
Person(s) Contacted: Nathan Brewer 

CONTACT INFORMATION 

PWSID: 6280223 System (Office) Address: 410 Washinaton Blvd. NW Lake Placid 

Phone: (863)465-0345 Cell: Email/Fax: 

. Owner Name: Lake Placid Holding Comeanl Title: Owner 
Address: 410 Washington Blvd. NW City: Lake Placid State: FL Zip: 33852 

• 

,._ Owner Phone: (863)465-0345 Cell: Email/Fax oambrewerl1ilembarnmail.com 
� Operator Name. Nathan Brewer Lead Operator Class & Certification Number: C-14995 II Address Lake Placid Holding Comeanl City: Lake Placid State: FL Zip: 33852 

Phone: (863)465-0345 Cell: (8631441-1090 Email or Fax: 

SYSTEM CHARACTERISTICS SUMMARY 

Ground -�X�_Surface Name of Surface Source(s): -------- 

181 Corrosion Control 
Number of Plants: 1 

(check boxes for freafmen( used) 

181Aeration DCoagulation 181Disinfection 
DMembrane DSoftening DStabilization 

DFiltration DFlocculation 

SERVICE AREA CHARACTERISTICS SUMMARY 

Total service connections: 1,800 Population served: 3,600 Survey area characteristics: Community 

If routinely used, what is hydraulic capacity? GPO 

Primary Limiting Factor: Aeration 
�-�----- 

TOTAL SYSTEM CAPACITY AND DEMAND 

Last survey max: 441 583 GPO 

High Service Pumps: 800 GPM 

Comment 
-------------j 

Comment 
--------------1 

Comment 
--------------j 

Average: 266.637 GPO 

181Yes DNo 

181Yes DNo 

DYes 181No 

25% Max: 101 000 GPO 

System Design: 1.104.000 GPO 

Max daily demand is less than 75% of design capacity? 

Storage capacity more than 25% of max daily demand? 

Max: 404 000 GPO 

Routinely utilized interconnections? DYes 181No 

Firm capacity more than average (avg) daily demand? 

Standb /av 181Yes DNo Standby power capacity: 1, 104,0000 GPO 

I 

_____ _jl 



Page 2 Sanitary Survey Form 
·-· l • 

TREATMENT I 
CHEMICAL 

Chemical storage appear to be compliant? t8J Yes D No Facilities & chemicals proper1y labeled? t81Yes DNo 
Are all chemical feed systems tied to flow? t81Yes DNo Corrosive vapors properly controlled?t81 Yes DNo 
Are dusty and dry chemicals and feed equipment housed separately? DYes DNo t8JN/A 

I Location Chemical Puroose NSF/ANSI? 

I; 
Plant Gas Chlorine Disinfection t81Yes DNo 
Plant Polyphosphate Mineral Sequestration t81Yes DNo 

11:!I DYes DNo 
• DYes DNo 

DYes DNo 
"' Ee 
Ee 

8 

DISINFECTION 

Plant name Plant 
Type (gas/hypo/chloramination) Gas 
Condition of Equipment Good 
Feed Rate (PPD, GPO) PPD 
Manual or flow paced? Flow 
Alarm testing frequency? Every 2 weeks 
Chlorine loss alarm functional? y 

150 lb or Ton Cylinders? 150 lb 
Automatic Switchover? (> 10 

y 
PPDl 
Scale compliant? y 

Chlorine feed rate? 45PPD 
� Cylinders restrained? y 

� Ammonia bottle onsite? y 

• Wrench in-place? y 
• 

Panic hardware provided? y 

- 
Storage & feed isolated? N 

11!!1 Ventilation Compliant? y 

Vent switch on exterior? y 

Leak containment? y 

Leak detection & fix kit? (> 1 
NA ton) 

ri;,,i Tvoed used lsodium or calcium NA 
• Tvoe of Feeder: NA 
• 

Solution strength NA 
• Solution tank compliant? NA 
• 

IE'iiil Adequate spill containment? NA I Chlorine Io emmonia ratio , NA 
Ammonia flow-oaced? NA 

Ammonia after chlorine? NA 

Free chlorine bum frequency? NA 
1: 

� 
8 

' 
' 

. 

. 
. 

,. 

' 

. 
' 

~ 

. 



Mesh size #24? 0Yes ON 

Anal zers calibrated? OYes ONo 

GAG backwash compliant? OYes ONo ON/A 

Hydrogen Sulfide Removal 

NA 

Are disinfectant residuals tested in the distribution system as established by rule? 0Yes ONo 

Why is aeration used? 

Type of aeration Tray Screening intact? 0 Yes O No 
Aerator adequately protected from contaminants (covered, located properly)? 0Yes ONo 

What test kit was used for the sampling? PW2 PW2 
. Time sample was collected? 11:49 am 12:21 pm 

Result? (note whether free or total) 1.0 mgn (free) 0.7 mgn (free) 
Sampler Name? (if other than lead inspector) Tim Schwan Tim Schwan 

Are injection points located in positions indicated in approved 4-log demonstration? OYes ONo 
Are the minimum tank levels specified in approved 4-log demonstration maintained? OYes ONo 

• Continuous monitorin re uired? OYes ONo If so, are anal zers used? OYes ONo 

Why is activated carbon used? -------------------------------------4 
• GAG types used 
• PAC stored properly? OYes ONo ON/A 

What testing is performed to detenmine effectiveness of activated carbon? 

NA 

being used? 

• Proper fluoride concentration in distribution? OYes ONo 

Are the fluoride concentrations consistent? OYes ONo Safety considerations compliant? OYes ONo 



List the type and combination of coagulants: 
List the types of coagulant aids being used: 
List flocculation facilities that are being used: 
Rapid mix unit adequate? DYes DNo Flocculation adequate? DYes DNo Flocculation detention time? 

Types of filtration utilized: 
Types of media installed: 

DGravity DPressure DConstant DDeclining rate Other: 
DMono DDual DMulti D Other: 

Filtration and related equipment operated properly and in good repair? DYes DNo 
Filter gallery piping in good condition? DYes DNo Color coded? DYes DNo 
What initiates a backwash? 

Are mud balls I cracks prevented? DYes DNo 
Filter gallery floor drained? DYes DNo 

Backwash flow rate: 

Are the disinfection byproduct precursor removal requirements of the Stage 1 Disinfectants/Disinfection Byproducts Rule being met? DYes DNo 

Expected life of membranes: -----------j 

Profile available for review? DYes DNo 

Safeguards in place to warn of membrane failure? DYes DNo 
Date of membrane installation: 

-----------j 

If so, it is used? DYes DNo 
How often? 

If so, actions taken: 
NA 

What are the shortest & average times between filter replacements? 
., 

� NA 
8 

System required to prepare disinfection profile? DYes DNo 
An individual filter excursions occurred in ast? DYes DNo 

Type of membrane(s) used: 

What's the 

Type of pre-treatment used: 
Fouling rate of membranes? 

E; 

� NA 

Is re-wash (filter-to-waste) capability available? DYes DNo 
• Meters calibrated and/or checked for accuracy? D Yes DNo 

Types of sedimentation/clarification process & facilities being used? 
Flow distributed evenly to basins? DYes DNo 

NA 

Mechanical equipment working? DYes DNo 
How often is slud e removed? 

Settled water turbidity? 

Types of sedimentation/clarification process & facilities being used? , 
Where is treatment waste disposed? (i.e., RO concentrate, brine, 
etc.) 

Is the dose utilized current! adequate? DYes DNo Is the equipment room kept clean and d . DYes DNo 



Sanitary Survey Form Page 5 

SOURCE 

GROUNDWATER QUANTITY, QUALITY, AND PROTECTION 

Total Source Capacity exceeds Maximum Daily Demand? C8lYes DNo Firm capacity exceeds Average Daily Demand? C8lYes DNo 
Any unused or improperly abandoned wells within system?DYes C8lNo System have a well head protection program? C8lYes DNo 
Does the system have an emergency spill response plan? C8lYes DNo 

" j 
GROUNDWATER WELLS 

Well name Well#1 Well#2 Well#3 
FLUWID AAH9129 AAH9128 AAH9127 
Year well drilled 1971 1979 1996 
Deoth well drilled 1,290 1,340 1,996 
Aquifer name Unknown Unknown Unknown 

... Depth of casing 606' 596' 550' 
- Diameter of casing 8' 8' 10' 

� Pumo tvne Vertical Turbine Vertical Turbine Vertical Turbine 
w 

Horseoower 25 25 25 � 
5 

Rated caoacitv (OPM@f'SII 550 500 500 
Observed Yield? (OPM@PSQ 500 Unknown Unknown 

Subject to flooding? N N N 
Setbacks comoliant? y y y 

Anv cast contamination? N N N 
Raw water tao compliant? y y y 

Well head sealed? y y y II Casino >12" above qrade? y y y 

Casino vent compliant? y y y 

Check valve compliant? y y y 

� Water meter comoliant? y y y 

il:i: Air-relief valve installed? N N N 
Dumoline installed? y y y 

Stand-bv Power? 550 500 500 
'Ii 
E 

� 

High Service High Service High Service 
Centrifugal Centrifugal Centrifugal 

40 40 40 
800 GPM 800GPM 800 GPM 

y y y 

DISTRIBUTION 

Flush Frequency: Dal least quarterly C8lper written plan C8l0ther: Automatic Flush 

Ill Maximum Pressure 55 psi Minimum Pressure: 42 osi 

, Valve Mamtenance Program Compliant? C8lYes DNo # of inline valves: How often exercised? Per written clan 
" • 

1 

• 
' ' L 

f~ 
1: 
I ·~ I 

li I 

~ I . 
p. 

' 

11.1 
I 

1: I 

I 

j 

IT. I 

I i 

J![ I ~ I 

I 
I 

I~ 

I 
' 
